.t -

. COMPACT TRACTORS
C 2014
Parts Catalog 8-3210

2

. “a

" 1-92-RP-500-258




-,

1

" LREF.

NN R WK =

9N NP

32776
32777
. 32778

-

P

-

) . N . ot - - i . . . -
' . R . . “

PAINTANDOIL. . S - o , o 'PRODUCT {DENTIFICATION NUMBERS (P.I.N.)

~ o PAINT e T PR . "~ ©_ OR SERIAL NUMBERS (S/N).

,‘DESCRIF’TION .o ‘ S REQ'D R L ;
. BLACK - semi - gloss, 12025pray!2percarton).................'.. Lo T o .

a

BLACK - semi - dloss, guart {Z'per carten} . .. ... e e L
BLACK - semi-- gloss, heat resistant, 12 oz spray (2 per carton) A
POWER RED - gloss, 12 oz spray (2 per garton} ... .. P, )
POWER RED - gloss, quart (2 per caiton) ... ...... e aoo
SILVER - gloss, 12'0z. spray (2 percarton} .. .5......... e .
POWER RED - gloss, 10z touch up, {1 doz. per carton}. .. ...... .. .

TN

oI’

OIL- SAE 30, SF,‘qua'rt{12;5Er'case)..'....: .............. TR 1
OIL - SAEBW20, SF, quart (12percasel ;.. ... ....... S - vt
OlL'- SAE 20W40, SF, quart(TEpercase} TR 21

, ™
TRACTORMODEL - .. - . ' ENGINE MODEL'
AND PIN > S KR s AND PIN
. - - i ) °
L - T | . ENGINE IDENTIFICATION - :
. - Lo . o o A e .' < TRACTOR MODEL ' . ENGINE MODEL ‘ T
o - . 2014 = , . €33753 l
, S : - o , . SPEC. 294777 - TYPE 0117
: - o/ :
\ . s — +
. ' - 7'-:‘ b ,—'/. - - ®
) ’/ 'l.
. s ‘ o ) ) A o . NOTE: ' in this cétal_og there are references to - S .
RE . . L * serial numbers. To order the correct part, : :
’ use these serial numbers as a guide. - ' : © . .




5

~ INDEX

There is ari index at the front and rear of this catalog.

. The front index is an alphabetical index of the major
groups or assemblies.

The rearindex is a numerical index of the part numbers -

and pages on which. these numbers are shown
1LLUSTFIATION

Each illustration in this catalog shows a group of parts
or components. These parts and components are
aligned approximately as the parts and components oh
your machine. Each part and companent in‘an illustra-
" tion has a reference number, THese reference numbers
are in a list on the page opposite of the illustration.
Next to the'reference number is the part number,
description and required quanity of the | part shown in
the |Ilustrat|on

UAR - “Use .as required” indioates that the part
quantjty is variabl‘e. ) -

NSS - "“Not sold separately” indicates that the part is

* -only available as & component of an assembly or the

part must be purchased locally. if the part is an

assembly component, the description will be indented

under.the assembly .oescription in the parts list.

_0/L - “Obtain |ocally”

* - "Footnotes” are added to a part ‘number when
more information is needed for identification. They
only relate to the part numbers indicated.

B 6. Method ffor sendingrthe partsl

GENERAL !NFonMATlo\/ T

~

PARTS oRDE‘_ns ‘
Al arders must include the following inforn’iation: .
1. ‘Correct part number

2. Complete descnptlon of part or component

_’ 3. Total'quantlty of eacb part or component.

4. Product mogel humber:

5. All necdgsary product identification, numbers.

7. Complet and correct address.

. CATALOG REVISIONS

As the product changes new pages will be -available
for your catalog. A notice will be issued.

IMPORTANT Put' all rrevisions into the oatalog as
: soon as possible.
"

RIGHT HAND AND LEFT HAND . |
IDENTIFICATION .o

The words right hand (RH) and left haid {LH) as used
in this catalog indicate the diréction while you are in

the operator’s seat in-the normal operating. posmon

.f“ .

" INDENTED DESCRIPTIONS 8 o

JAn assembly can have many components. The com-
ponents of an assembly are indicated by an indented.

' «descriptioh. The guantity for an indented part is the

total needed for that complete assembiy See the
example .

.REF. PART NO. » DESCRIPTION ’ - e . _REQD-
. - C 55189 . CYLINDERASSY-rearsteering......... . o5 0000000000

. 28 C. 56208 SOCKET ASSY -rearcylinder: . . o o e 1
29, . . C 55956 ____PLUG-adjusting, socketassy ............ A e T 1
3 C . 55957 SEAT-socketball.......:......... e e 2
<31 ¢ 56210 * _ SPRING-socket .. ...... e e S Co
32 C 86208 . = SEAT-socketspring ........... ... ... ... ..o . 1

33 G ' 45175 CLAMP ASSY -socketassy ............... PO S 1
: 16- 836 . BOLT-1/2" x2-1/4"N.F. hex .............. il R
34 - 1322 104 PIN - cotter, 3/16"” x 3. ... ... . .. .. i, S |

- 35 - C 55889 STUD - ball, socket & cylinder. ... ... ... S, 2 .
.36 13- 410 BOLT-1/4"x5/8'N.C.,hex ......... e ... 4
37 ‘922 4 LOCK WASHEQ 114" SAE ...... e e 4

. caseooltingersoll.com : = R o

. . ‘Page
Air Cleaner . ... ... . ........ w137

Battery._..'....‘.....-:.".t:'... 45" D6 Fuel System . ... .. el 2T .
_ Breather, Crankcase . .-....... .- 13 B2 Gaskét Kits .o oo L 17

Camshaft ... ... .. . 5 A8 Govérnor. ....... .

Carburetor .. ...... ... Lo 1 C A4 Ma’gneto Armature ... .. e 5

Choke LinkKage ............... o B10 Manifold .. ...~ S TR S 11

Connecting Rod ... . ... Ce e T, .5 A8 Mounts, Engine .. ... ... ... ... "18

Crankcase Cover. ... .. ....... 9 A12 Muffler . ............ .. 19

Crankshaft . ................. 5 . " A8 Piston...... e . -5

Cylinder Block........ .. 7 A10 SparkPlug............... .. .. 5

Cylinder Head .. ........... 7 A10 Starter ... ... .. ....... e 17
" Electrical Systena_. ... . ... .., 5 S AB  Tank, Fuel .................. o 21
- Engine B!ock & Attachmg Parts C 7 l' A10 Throttle Linkage . .. .......... o221
CFitter, Ofl. .. ... 9 CA12 Valvexr ., ... ....... . .7

Flywheel . . . .. T 5 A8 ' - o

. ‘ ’ .
. ’ - BASICWRACTOR SECTION

Axle, Front .. ... ... ... .. .. 31 €6  Implement Lift. .. .. D - X1
'Belts & Pulléys .. ....... . 37 . C12 Mounts, Engine .. .. ... e - 19

Brakes . ........, IR .33 C8 PTOCutch......... . . 23

Decals ......... ........... .48 ‘D10 Seat, Operator's ............ .. L27.

Electrical System .. ... ....... 45 . - D6 Steering Wheel & Gear 7. ...... .28

Fenders ....:............... 27 . €2 -Transaxle ....... P, .. 39-41

Frame .. .......... e .25 B14 Travel Control . ...... A 35

CeGrille . L. L et .. 25 B14 Wheels, Front & Rear . ... ... Y
Hitech .. .. .. ... . . 25 B14  Weight Box M13. .. .. ... R ' 51. .
Hood ......:... ..: ... .. 28 ., B14 e
[ .
;i
v i

D4
B8
B12
- C2

. .C14-D2

C10
C6
D12



" MODEL 2014 COMPACT TRACTOH . , -
FLYWHEEL CRANKSHAFT CAMSHAFT AND P|STONS
REF. PART NO DESCRIPTION ] . ’ ’ REQ'D
1 C 34371 SLIDER - governor...............’..Z ..................... A
2 C 34231 CAMSHAFT .7 . .. i i e 1
3 C. 34383 CRANKSHAFT . P 1
4 C 34211 KEY -flywheel . ... ... o e 1"
5 C 34210 FLYWHEEL - includes ring gear e e T 1
-6 C 34311 GEAR -ring...... ... ... e 1
7 C 34288 NUT - flywheel .. . ... . . 21
8 C 34237 . . WASHER - flywhesl ... ...... ....... P 1
g ,C 34328 SPACER -'screen. . ... ........ .. e 4.
10 C. 34287, "'SCREEN. - flywheel. ... ......... . e e SN C1
1 C  3423B° SCREW - screen: ... .., e e e e . PR 4
12 C 34212 PISTON ASSEMBLY: - standard (includes rings) ... L . 2
12 © C 34213 . PISTON.ASSEMBLY - .010" oversize (includes rings) ............ . L2
12 C ,34214 -PISTON ASSEMBLY - .020" oversize (includes rings). . ........... ... p p
12 C 34215 . PISTON ASSEMBLY - 030” oversize. {includes rings) ..., .. e s 2
13 C 34218 RING SET - piston, standard .. ...... . ........... oL . 1
13 C 34217 . RING SET - piston .010" oversize . ..... . .... .. ......... S 1
13 -C 34218 . AING SET - piston .020" oversize .. .................. et A 1
13 C- 34219 RING SET - piston .030" oversize . . .. ... ..o T 1
» 14 7 C 34221 PIN - piston, standard . . . .. ...... . ... . ... . .. .. .. .00 2
15 C 34220 LOCK - piston pin . .. .. 2
16 - C 34222° ROD-connecting......... AP 2
17 C 34223 BOLT connecting rod .. .. ........ . 2
IGNITION AND. CHARG(@ SYSTEMS
1 C--34289 ARMATURE magnets e Dm0 e e o 2
2 BR221798 ) TERMINAL - ignition cab!e e 7. 1
3 C 34280 SCREW -mounting. ... .. .........0....... ol ) 4
& C .34291. SPAHK PLUG . e e PR T ot 2
- Yy C 34324 BQOT - spark plug . e e . 2
6 - € 34304  REGULATOR - alternator. ... . ... ...... o " 1
.7 C' 34310 SCREW - mounting. .. ... B o I S 2
L8 C 34280, SCREW -mounting. . ~ . %... ... . ... ... " 4.
g™ _.C 34303 STATOR - alternator e i . 1
. 10 C° 34306 TERMINAL - ground .. .... . ..°'...... S e A
11 - C- 34292 BOLT - mountlng B N R 1
12 C 34293 NUT....: R G b
= ‘
’ ¢ D
‘ \
AN
-} ) ’ :J '
Printed in U.S.A o7 ' ‘ , January 1992




‘.‘ - . 3
T e FA -
: MODEL 2014 COMPACT TRACTOR
S @ . ) . R e :
- ENGINE BLOCK AND CYLINDER HEADS oo ’
. " (for complete engine see page 1} ‘
'REF.  PART NO. DESCRIPTION o
1. C 34380 BLOCK - cylinder {aiso includes Ref. 5, 6, 7} ... ... T
‘ 2 C 34191 BEARING -main ..............: e e ’
3 C. 34192  'SEAL-o@il ..... e O
"4 C 34398 SCREEN - oil pick-up- ....... ... ... .. ....% .. ... R
?, 5 C 34233 . PLUG - DIDE .+ . “voveeeee e e
6 " C 34327 DOWEL - crankcase . ................. SR PO Lo
7 C 34328 DOWEL -cylinderhead . .. ... ...... .. ... .. v ... .0 ... .
) 8 C 34317 BAFFLE - breather °. . ... ... L
) g C 34342 LINER - exhaust port " . . .. .. ... . L
10 C 34229 RETAINER -valve ... .........0 ... ... .00 .. ... ... ...
11 C 34400 PUMP-oil ................. S N .
12 -~ .C ‘34246  “O” RING-pump. ... ... ........... VL -
13 C 34338 SCREW -pump mounting . . ....... ...... R
_ 14— C 34193 HEAD - cylinder R.H., No. 1 .. ... L Che
. 15 ° C 34194  HEAD - cylidner L.H., No. 2 - AR R
~——t6=._ - C 34348, SEAT - exhaust valve ..~ . 2. ... ... o T
Pl 17 C 34347 . SEAT fntake valve. .. .~ ... 0., . .. ... .00 LU0
: 18 - C 34349 GUIDE -valve ....... ... ... .. L0 oL
. 19 C "34196 ~ GASKET -head .............. A
: 20 E, 34202 ° BOLT - head ... ... el B
27 34195 WASHER'- head:bolt ... ...... .. .. .. ... . ... ..
22 .C_ 34368 COVER.-- valve No. 2 LTH,
- 27 C 34369 COVER - valve No. TRH. ... . ...
‘ 23 *  .C 34262 GASKET - valve caver .. ....... ... ...
. 24 C: 34262 NUT - lock, valve cover . . : .. e
25 C 34261 WASHER .- .. ... .. LT L e e T
- 26 C 34372 - ROD - push, intake. . _. ........ RV R
- 26 C. 34373 ROD - push, exhaust. " . ’ S PR
' 27 C 34377 SHAFT -rockerarm .. ......... e .
28 _C 34378~ "BUPPORT _rockerarm™. ... ..............°.... .. ... .
29 C- 34258 . STUD -rockerafm ............ R - oo
- 30 ° C- 34376 ABMf-rocker-...‘.:...‘._ .............. PR BT DN
. T3 C.. 34265 - SCREW AND NUT -valve adjust. . ... k
,32 © C 342307 . .TAPPET -valve ..... . ......
* . 33 C .34346 ~ SEAL -'valveguide ... . ....... B .
"34 . C7 34224  VALVE - exhaust . . T
T y - 35" .° C 34225 . 'VALVE -intake....... e e .
b 36 - C 34226 SPRING -valvé........ ... ... .
. . 37 C 34228 “'RETAINER - valve spring .
[ Y
-
) . . Printed in U.S.A.

L]

f

o casecoltinoersoll.com - - N

2
m
R
o

: cc o
—t'..b]\_:_:pp_...a...a._n_.
. m:on -

. 1 i
BREONARRARRRANNNARNN ~DON RN SN

January 1992

1




o

o

&

Yo en

+

3 MODEL 2014 COMPACT TRACTOR . oo : 9
I & o I
) OIL FILTER, FILLER TUBE AND DRAIN .
R - - . L) N a 1
REF. . PART NO. DESCRIPTION ' . - ' R . REQ'D
T C 34403 TUBE - ail filler . .. . . e A 1
2 . C 34402 [ SEAL-fillertube ., ... ............... S P 1
3 . C 34401 DIPSTICK ... . . .. T e e S T,
. "4 C . 34406 O RING -fillertube . ... - ., . ... . .. .. . . e 1
5 C 34339 ., SCREW ......... I 1
. B C 34374 .. FILTER -oail ......... e e O P 1
-, T C 34375 ' . ADAPTER - oil filter . ....... T S R A 1
. B C 34232 " PLUG-pipe ......: S e e e 1
g C 34361 - GASKET -adapter .. ........ R I 1
. 10 C 34362 SCREW - adapter ... ....... e e 3,
11+ = C 34260 'STUD -adapter ............. R o Coe 1
12 G -37148.  NIPPLE - pipe, dildrain . . ... .... ... A D —_—
13 1 C 34264  LOCKWASHER... . .._.......... Ve P H 1
14 - -218-6154  PLUG -oil drain .. . . . .. S T : 1
% o ' ; - o k' ‘ .
.- CRANKCASE COVER AND GOVEIRNO'R' e !
1 C.- 34384 COVER - crankcase . . e e e 1
2 C 34208 SEAL -oil ............... A B 1
3 c. 3420 GASKET - crankcase cover .. ... ..... PR R 1.
4 C 34323 WASHER - governor shaft . . ... ...... v L e T
5 C 34247 % 0" RING - crankcase cover .. ................. v 1
6 C 34209 OLT - crankcase cover . . ... e e e -8
7 C ' 34203 PLUG - pipe .. .. .. OO i
8 CC 34322 0 SHAFT -'governar ... ..o . .. i -
9 - C 34314 BUSHING - gavernor shaft . .. ... ... . ... .. .. . 6*1 -
10 C. 34315 ™BUSHING - governor shaft . .... . ... ...... T 4y
11 C 34240 SEAL - governor shaft .. . . . L. L liie oL 1
12 C 34321 PIN -cotter ............. P S
13 C 34270  LEVER ASSEMBLY - governor . .. ... ... PR e . 1.
14, C 34316 - BOLT-lever ,............. oS P 1
15 C . 34275 WASHER - lever ... ... ... e 1
16 C. 34319 . NUT -lever....................0... P i
17 C. 34267 _ SPRING -.governor . .......... e e e 1
18 C 34397 - SPRING - governed idle. . ... ... .. e DA e e : 1
19 C 34266 "LINK.-governor . ... ......... .... C e e 1
20 C 34271 SPRING - governor link . ... ... .. . e B 1
21 C 34269 BRACKET - governor tontrol . . . . .. B L A P 1
22 C 34281 SCREW - bracket ..~ .. ........ . e e S 4
23 BR221535 . CLAMP-casing ......... ... .. .. ... ... .. ..., e o 1
24 C 34292 SCREW - clamp .. ... S e PR e 1
' | & \

Printed in U.5.A.

casecoltingersoll.com -~

January“1~992 S




: - i
) ) . i . . , - . ! “ : ) . . { - -
10 - - S ] 5 MODEL 2014 COMPACT TRACTOR ‘ ’ 11
’ - | CARBURETOR, MANIFOLD AND FUEL PUMP ‘ . @
- C 34392 - CARBURETOR ... ...,............... N e [ N .
I NSS . BODY - carburetor. .. ... .......... &L I IS 1 -
- 2 C 34396 KIT - choke shaft ..... . ... e ke -
| 3 .NSS COLLAR - choke shaft (use overhaul kit}. ........... i . 1 "
| .4, .NSS *SEAL - choke shaft {use overhaul or gasket kit) ...~ ............ 1
| 5 NSS BALL - locator {use overhaul kit). . ... .............. r ........ 01
6 . NSS RETAINER - shaft (use overhaul kit) .~ ... ... PP N 1
‘ . LT C 34395 FLOAT - fuel = ... ... L SRR SR P 1
A .8 NSS PIN - float-hinge (use overhaul kit} ... ... ... 0, Too 1T
- 9 - N8S VALVE - fuel inlet{use éverhaul kit)' .+ . ... ... ... L. . .. .. 1
| 10. NSS NOZZLE : (use overhaul kit) . . . :............ e . o
;» - 11 NSS - JET - main {use overhaul kit) . . ... ... .. T " "
| 12 NSS - PLUG - welch (use dverhaul kit). . ... ... e e 1
. N 13 NSS . "PLUG - welch {use ‘overhaul kit). . . .. ... .. e e oo e o
« 14 NSS - VALVE - idle adjust {use overbidul kit) ............. ... e 1
% 15 ° . C 34388 . SCREW AND SPRING - throttle adjust ... ...... e e "1
| 16 C 34393 . VALVE-throttle .. .....n...1 .. ....... L b 1
| - 17 C 34389 ™ VALVE-choke .......... .. .. R S e o
. 18 C 34387 SCREW - mounting ... ........... . . AU '3
19 C 34394 'KIT - throttle shaft . ............. e Lo 1
20 NSS ’ COLLAR - throttle (use overhaul-kit) . .. .. ... ....... .. e T .
21 NSS COLLAR - throttle {use overhaul kith .. ............... ..., .... 1
‘ 22 NSS _SEAL - throttle shaft (use averhaul or gasket-kit) ... ... b L 1
‘ 23 NSS RETAINER - throttle shaft (use overhaul kit) .. ... . ... R 1
' 24 - NSS NOZZLE - fuel fuse overhau™kit} . ..... . .....~ e [ v
.25 C 34410 PLUG - nozzle ... ... e e 1
26, C 34411 BOWL ASSEMLBY-. .~ ........ S L NP D ‘ 1
- 27 NSS GASKET. - how! (use overhaul or gasket kit) ... ... e e L. L
28 C 34409 'SCREW - bawl mounting . ... ........... R “‘hﬁ ....... T
| 29 NSS . GASKET - sealing {use overhaul or gasket Kit). . . ...« .<u ... ..., 1
| 30 . C. 34399 DRAIN -bowl .. ..., ......... e MU T 1.
31 C 34385  GASKET -mounting . ... ... .0, ...t T T2
- - 32 C 343M SPACER - carburetor .. ..., ... ... ... L o el 1
33 C 34386 BOLT -mounting . . ... ..t 0. i S 2
34 C 34236  BOLT -manifold .. .. .. .« . 4
- ‘35 C 34232 . "MANIFOLD -intake ... ................0..% . 0oiiiiiue ... 1 y
. ’ 36 C 34234  GASKET-manifold " . ... . . . ... 2
. . . 37 C 34408 | SOLENOID - fuel shut off .. . .. S S PP 1
L . . 38 NS5 HOSE - fuel {(use C28837 cuttolength) ... ... ... .. ... ... ... ..., 1
- 39 214- 251 CLAMP -hose .........0 . .... e el T-
- e 40 C 34300 . PUMP -fuel .. ... e i, S 1
- 41 , C 34339  SCREW-mounting.:......... e e 2
o . : ' 42 € 34404  BRACKET -fuel pump . ....... .. ..o oo o 1
. . . 43 C . 34281 SCREW - bracket .., . & ..ot 2 ,
: . 44 C: 34274 | BRACKET - choke COmtrol . . . ..o vtoiun e LT e 1 e
' _ : 45 C 34268 LINK-choke ....... ... ... ... ... il 1
' - - - 46 _ BR221535 CLAMP -casing . ... ... T : 1
) ) . . . 47 C 34292 © SCREW -clamp ........ e o T
: . o ‘ C 34412 KIT - carburetor gaskets. (includes Ref.523; 28 and 30} . .. .......... 1,
N 3 C 34390 KIiT - carburetor overhaul .. ... 7. .. .......... e e 1 Py 3
‘L = -
‘ . o - o S .+ - Printedin USA.. January 1992
- - . - \ :‘ ’ ‘ = ' “*
casecoltingersoll.com - ,

e



12 L T S T > e _ MODEL 2014 GOMPACT TRACTOR. * - I 13
. oL T - AIR.CLEANER AND CRANKCASE BREATHER .
. . ' REF._ ¥ PART NO... DESCRITION T -~ *'REQ'D
T : "o 01 T.C 34359 SCREW - mounting. ... ... it AT AU -1
. ' o2 C 34358 -~ COVER -air.cleaner .....:............. . B o
: 3 C 34363 . PRECLEANER - early production ,..........0.. . 0ot oo, . S
" s 4 C .34357. ., FILTER-- air {early production) ... . ... ... A 1
_ .. B C 34360 - BOLT>mounting .............oo i, 2
87 .C 34366  DEFLECTOR - breather. .o . ........oooeneyoononen.... . 1
i - 7 C 34356 BASE - aircleaner . ....> .. ... ... .. e 17
- - -8 C ,34312 GASKET - air'cleaner ... ... S 1
. . 9. -C. 34407 - BRACKET -aircleaner . ... ............. e e -1
' . 10 . C 34279  SCREW.- bracket ...... Sl S e Sl a2
i - 11 C 34381. BREATHER ASSEMBLY....... e T, e e 1 '
. .12 . C- 34198 GASKET -breather. .. .~ . ... .. ........ T R . 1
. 13 C 34200 = TUBE - breather ...... R R R S el 1
. os C . 14 C 34382 SCREW - mounting . . ... . . ... e A 1
) - -15 ",C 34329  SEAL - breather screw .. . ... .. ... e i e e 1
: ) B 16 . € 29855 ° PRECLEANER.: late production . .. ... 5.7 . % . .. .. ... ... .. SR 1 \
. s 17 . 4 ~C 37544° - FILTER - 4ir {late production} . .... .. .. [ P N s 1
~ ] ! . -4 .
s - N . )
X ’ ‘ ’ ) - ‘“\"f
1 ! Wy "




. . MODEL 2074 COMPACT TRACTOR

' BLOWER HOUSING AND’ENGINE AIR- GUIDES ’

REF. = .-.PART-NO. DESCRIPTION o )
1 © - 34278  HOUSING - blower . .. . ... g eivnua. .. T B '
2 . C 34282 -COVER -airguide {cyl. ¥1) .. .« .. .o .. e L. e
3 C 34283~ COVER-airguide{cyl. #2)........... ... .. S e .
4 . C 34345 © COVER-valley......... e e e .
5 .C 34318 PLATE - back . . ....... e AP SR ol
6 C 34350  COVER - carburetor .. ... e e e [ .
7 . C 34332 *« SHIELD - stater ..... e e e e
8 " C 34385 . TUBE-airinlet............. ... ... ... ..., R
9 . C 3427% SCREW -mounting. . ... ... ..o .. e B ’
10 C 34281 SCREW-- blower housing .......... e P L
11 - C 34325 SCREW - carburetor cover ". . . . . P
12 C 34301 SCHEW - shield, starter ... ............... e -




[easkerser ] -+

e

®

REF. PART NO.
1 C . 34297
2 G 34196
3 © C 34198
4. C 34201
5 "C 34385
6 C 34234
7 C 34246
8 C 34247
9 _NSS

10 C’ 34261

.11 C 34312

12 " C 34329

13, C' 34282 .

14 C 34351

15 . C 34361

16 C 34367

17 C 34249

18 C . 34279

19 'C 34195

C 34284
1 .. C 34336
2 £ 34286
3 . C 34405

4 'C 34313

5 C 34285

|6 C 34364
7 ~C. 34335
8 . T C 30406
9 'C 27424

10 ~ C 27422

11. C 34353

12 C 34263

13 < C 31618

MODEL 2014 COMPACT TRACTOR |

GASKET SETS . TR o :

‘Dsscmpnow L :
. GASKET SET - complete. . . ......... et

"NUT - lock, valve cover

B

-WASHER - valve cover

REATHER GASKET SET -includes Ref. 3, 12 . ..

GASKET - cylinder head
GASKET - breather
GASKET - crankcase
GASKET - carburetor mounting
GASKET -intake manifold . . ... . ... ... . .. .. . ... .. ...
SOV RING -0l pumip. . . e e
Q' BING - crankcase cover
0" RING - oil pick-up tube

...........................

GASKET -aircleaner. . _ -0 . ... o oo
SEAL - breather screw

GASKET - exhaust

GASKET - valve cover - ' -

VALVE OVERHAUL GASKET KIT - includes Ref. 2, 10, 16, 19; 20

STARTER - 12 volt

-ARMATURE--starter . .. .. ... .. ...:2.0 ..

WASHER - eylinder head bolt
STARTER

CAP ASSEMBLY - commutator end :
BRUSH ASSEMBLY .. ... ... ... ....... e
HOUSING - starter .- ............ ;

BOLT -thru.......

" SPRING - brush : °

BOLT - starter mounting . . .. ... e Lo
COVER-- starter terminal ’

CAP ASSEMBLY - drive end
CLUTCH -drive ., ... oo e T e
KIT - tetainer

GEAR - drive .. ... e S e '

' .GASKET - oil filter adapter

AN -roll J P

x’_.__-_\_ I . ‘ ‘--f

17

1
1-
4
B
1.
2
4
1
o
1
]
1
2
1

. January 1992



18

" REF.
1
2
3
4
' ‘B
°© ~ 1l 6
.
S
2
3.
4
‘ L
f
; . /“ )y
; R

L0000

PART. NO.

113- 103
C .36995
C 33644
131- 69
C 37107
187- 1036

36955
34351
34320
40650

Printed in U.S.A.

casecoltingersoll.com

& ) -' h‘ % )

MODEL 2014 COMPACT TRACTOR . . SuR P

ENGINE MOUNT AND BATTERY SHIELD

DESCRIPTION, o . REQ'D.
BOLT -'5/16" - 18 x 17 .. . .. HS R Yt
MOUNT -engine .. .......... e L. . "1
BOLT - 3/8” - 16 x 1-1/4"flange. .. .. ... ... ... ... . ... ....... 4
NUT - 5/167 I6ck™. ... .......... TP - 8
SHIELD - battery . .. ._...... PRV e e P T
CSCREW - 1147 - 20 x 1/27 . ..o ... N 2

"MUFFLER AND SHIELD

MUFFLER - exhaust' . ... ... .. ..... T L i

. GASKET -exhaust . ....... .~........ e 2
. BOLT - exhaust . ..... el e e “W 4
_ SHIELD -.muffler ........... L e 1
P : _January. 1992

¥




i

L7

|
3 H
o
PN
.
¢
———
D

REF.

OO PWN 20000~ WND =

DU AW - -

N

PART NO.
C 37202

C 34160
187-1036
131-1180°

214- 252

NSS
NSS -
28935

37303
37304
37308
-31597
37307
111- 101

OOO0O000

192- 19

129- 11

" C 37096

C 37087
182- 559

¢ 34117

187- 1908
C 35291
C 27233

10678

- STRAP - fuel tank

WASHER - 1/4'" lock

* NUT - No. 10 - 24 flange lock
. SCREW - self tapping . . . ... ... ..

- ~

MODEL 2014 COMPACT TRACTOR . -~ ¥

FUEL SYSTEM ~ = - ©
DESCRIPTION = : -

TANK - fuel
CAP -fuel . ... ... . e
SCREW - 174" - 20 x 1/2" flange LT

NUT - 1/4" - 200lock .- ...l e

........................................

CLAMP - hose {service} ............,....... L. L

HOSE - fuel (usé C28937 cut to Iength)
HOSE - fuei {use C28937 cut to length) . ... . ... e
FILTER - fuel .: N

.........................................

CONNECTOR - fuel line 90° ;

BRACKET - fuel tark R.H. shown

..................

BRACKET - fuel tank LH. . ......... o e e

CUSHION - fueltank .. ... .. ..o
SCREW - 1/4" - 20x1/2”...._.....'.‘...,....'

..................................

BOLT - 1/4"" - 20 x 5/8" carriage . . . .......1....coo0.0...

...............................

NUT -1/4” -20. ... .. o o

. CHOKE AND THROTTLE.

" CONTROL - throttle w.o. .o vvo oo o S

CONTROL - choke ......... [
SCREW -'No. 10 - 24 x 3/4"" .. .. ... ... .... e e

KNOB - control . .. ..........
CLAMP - cable

........................................

21

REQ'D

January 1992

O




22 | , " MODEL 2014 COMPACT TRACTOR : .23
o = o ) : ’ '
s ATTACHMENT DRIVE POWER TAKE OFF (PTO)

.. ] ] - - REF. PART NO. . DESCRIPTION e _— | REQ'D
‘ ' V1 NSS © P.T.OLASSEMBLY ..o e e PP P it
2 C 28971 BEARING . . .o ittt it e e e 2
3 °  NSS BRACKET -mounting ., .. ... .. 0 i e e 1
4. C 15083 PULLEY - BOttOM . . . . . o e D s i
(‘ 5 ' 'C 37053 PULLEY - 0D . .. oo e e g
. -6 C 25233 SPACER -bearing .. ..... ., . .. ... 1.
7 C 23818 ° FLANGETTE . ... e e e e e e 2
8 C 12975 - WASHER | .. .. ... 2
. - , 9 113- 102 BOLT - B/16" - 18 x 34" . . ... e S T 8.
il » 10 ~131- 176 NUT - B/168° - 18 lock - . . e e e e 8
: 11 C 28263 WASHER - 3/8" . . . 1
12 113- 205 BOLT - 3/8" - 18 x 5/8” ... ... ... B D . 1
13 C' 256843 SPACER - pulley . ...... e e e 1,
14 C 25229 BUSHING - flange . . ... o\ttt e it e v e e 1
. 15 C 29326 ARM ASSEMBLY - PTO .......... Ve ... S . .
16 C 17597 BUSHING - sleeve . . . . .. PP JR P 1
17 C 28237  HANDLE - PTOIBVEr . . . .ot 1
18 "«7 €T 37010 . LEVER -PTO ool ittt e e 1
19 ©138-2071 PIN - spirol 3/16"" x 15/16” e 1
20 C. 29316 =~ BAR-latch ........... ... ...... PO . 1
21 - C 28172  SPRING -extension ........:.:....... L . i
22 . . 132- 320 " PIN -cotter 3/32"" x 3/4” ... .. ..., ... e S 1,
23 7 353- 482 BUSHING - t0WET . | . . v oo v e e e e ; 1
24 121- 106° . BOLT -'5/16" - 18 x 3/4’" flange ... ... I .. 2
26 .. 192- 20 LOCKWASHER - B/16!"¢ .. ... ... ... LT o2
26 131- 911 ° NUT-5/16" - 18flange.. ... . . ... L e R SR T2
27 C 30873 ARM -idler .......... e o
28 € 17597 BUSHING - {press into hub on englne plate) ................... 2
29 - C 16745 . BOLT -shoulder ... .".. ... ... .. ... ... ... ... ... 21
30 131-1352 NUT-3/8 lock .. ..o ivn e ol e 2
. 3 C -15672 PULLEY -idler ... .. PR . PR S, : R
‘ ©.32 «113- 233 BOLT -.3/8” - 16 x 1-3/4'" hex head ........................... 1
33 - 192- 21 LOCK WASHER - 3/8"" .. .. .. ........, R S 21
34 - .129- 103 NUT -3/8" -16.....,....... e I e 1
. 35 ‘'C 30769 ROD -PTO .. .............. I o PR e 1
. 36 138- 57 PIN - roll 1/8% x 3/4°" .. ... e 1!
B - . 37 195- 525 WASHER - 3/8" ........... e . _ 1
- -38 . -132- 332 PIN - cotter 3/32" x 1" ............... e e e 1
39~ C 27822 . SPRING - COMPression .. ................ KTV e . 1
40 C 17066 WASHER -cup. ........ o e . 1
o ‘ : 41 C 31215 BELT -PTO ..., ool T I o
. ¥ o . 42 C 26345 - KEEPER - belt ... ..ot e . 1
. 43 - C 29820 BOLT - 5/16" 18 x 3/4” ... .. .. ... e 1
44 © 185- 533"  WASHER-1/27 . .......... e e 2
45 C 37007 BRACKET - SUPPOIT . . e o e s e ee e e e 1
46 C 29243 ~ GUIDE-belt........... T P A S 1
. .
§
] . K .
4 . "‘Q r
. ' . R ! A -‘. 2 , . P .
- . Printed in U.S.A. . ' - - © January 1992°

casecoltingersoll.com




28

REF.:  'PART NO.
61 C 29314
2 C. 30126
3 C 33467
4 C 37041
"B C 16362 -
B 132- 334
7 C 37045
8 ., 113" 205
9 113- 207,
¢ 10 192- 21
11 . 129- 103 -
12 195- 522 -
13. ‘C 36972
14 . C 33770
15 C 31597
16 ¢ 37037
. 18 "G 37038
17 C 29620
£ 18 192:° 20
~ 19 -195- 521
‘20 . 121- 106
20 . C 29620
’ 21 . C 31597
22 . C 31365
- 24, 131- 934
25 C 31366
26 C 36966
27 C. 37110
27 c- 37111
28 C. 29199
29 113- 207
30 ' 195- 525
31 C 14768

. 32 -192- 21
33 . 129- 103
34 187-1328
35 ©C 30004
36 C 33797
37 1312 176

Printed in U.S.A.

. casecoltingersollcom -~ . .

MODEL-2014 COMPACT TRACTOR . _

HOOD, FRAME AND ATTACHING PARTS

DESCRIPTION

BUTTON - push: hood release .. . R § .

.....................

ROD .- push, hood felease . . . . . . PP
LATCH -hood .. .................. e

ROD - hinge ............ T e e -
PIN - cotter 1/8"' x 3/4'* .. .. ... .. e
COVER-PTO........ e e s
BOLT - 3/8° - 16X B/8" ........... e
BOLT -3/8" -16x 1" ............ e
LOCK WASHER - 3/8” .. .. ............ .
NUT - 3/87 16 ... ... .. S
WASHER - 3/8" .. o.......... R R
FRAME -main . ........0 . ... ....... .
PLATE - CENET « v v oe e v e e e e e e e
SCREW - 1/4" - 20 ........ e e e
FOQOT REST'- R.H. {shown). . ......... L.
FOOTREST -LH. « -
BOLT - 5/16" x 18 x 3/4" flange . . . . . e

'LOCK WASHER - /16" _. ... ...... T
WASHER- 5/16" . ... .ot S .

BOLT - 5/16"° - 18 x 1/2" flange Tock . ... .. ..
BOLT --5/16° - 18 x 1" flange . . . . . . .
SCREW - 1/4" - 20 pan head. Phillips . . ... ..
INSERT - grille .. ... .. LT PP
NUT - 1/4'" - 2@ flange lock , . ... .. ... ... S
SHRQUD - head light ... .. e

“CAP - instrument panel . . -, .. ... ... ...

PAD - footrest R.H. (shown):..... ... U

‘PAD -faotrest LH. . ... ... ...,

DRAWBAR ... ool e e
BOLT - 3/8" =16 x 17 . ... 0w ..

WASHER - 3/8" (top holes only) .. .. .. .... .
SPACER - mounting {top holes onlyl . ... ... ...

TLOCK WASHER - 3/8°" ........... e

NUT - 3/87 - 16. ... e e

. SCREW - #8 - 18 x 3/4" ... ... ... .. ...,
- SPRING - latch . . . ... ...... e SN

BOLT - “U” .. .. ... S "

CNUT .. Mgt

HOOD . ... . s

- rd b b 27—

-
..................

........ - - - 4

..................
.................

) January 1992




REF.

D DD D U WA

MODEL 2014 COMPACT TRACTOR . ' o 27

SEAT AND FENDERS
PART NO. - - DESCRIPTION _ , - ~REQ'D
. C 37013 FENDERS AND SUPPORT . ........ e e e e e e e T ‘
121- 106 BOLT -5/16" - 18 x 1/2'flange lock . . .. ... .. ... ... .._ .. R 10 .
C 33474 HINGE -seat .. .............. e e e I B
€ 16429 PIN-seat hinge . . ..ot in i im s e e e e e e e 1 .
. C 37017. TRAY -tool ....... b e e e e e e e e 1
“131- 911 NUT - 5/16" - 18 flange lock ... ... ... ... ... R . , 5
C 293056 CAP -spring............ T P 2
C 29306 SPRING -seat ................. N T 2
113- 102 BOLT - B/16" - 18 x 3/4" . e - 3
195- 2175 ——WASHER—=08—31" x1:26" —— . . .- . ..o T U -
192- 20 LOCKWASHER - 5/16"" . .......... S e T R
129- 102 . NUT - B/16" - 18 . L i e e e e e 4
C 31006 SPRING - actuating, seat switch . . .......o ... ... ... .......... B
C 26526. CAP - actuating spring ...."......... Ce e T
C_ 30065 SEAT . e 1
C 30785 COVER -inspection . . .. .. .. ... . s 1.
187-1036  SCREW - 1/4” x /2" selftap_ ... ... ....... PR e . 1
C 37060 BRACKET - switch-mount . . . .. .. ... ... .. ... ... .. 1 !
< 131 934 NUT - 1/4” - 20flange lock . . .. ... ... .. ... ... .. . ... . . . ... 2 \
 C 374863 SPACER -seat ......... e B SR e e 1 \
111- 132 BOLT - 5/16" - 18 x 3/4"" carriage - 1. . ...................... ... 4 '

i -
/- [January 19927
: \ i/ R
b



. o L | _— | o - o P D : MODEL 2014 COMPACT TRACTOR -

// . ) o ) SRR . T - o STEERING GEAR

REF. PART NO. DESCRIPTION . o B ‘ - ; REQ'D
-1 C 40653 ~WHEEL - SEeFING . . . .. . ..o\ i ettt e 1
2 C 15096 -+ BUSHING - flanged nylon ... .. e e e 2
3 W € 40656 SHAFT -steering . ............. O, 1

4 111- 132 BOLT - 5/16”x3."4”NC ZPcarriage. . ..., ...l 2,
. 5 192- 20  LOCKWASHER - B/16" - 2P . . ... i e 4
6 . 129- 102 NUT -5/16"" NChex, ZP ... ... ... . . .. . . ... i . .. .. o, 2
7 195- 2069 WASHER - 5/8" plain, ZP . ... ... . i e e 1
8 . C 37036 - GEAR -steerlng ............................................... 1
.9 C 15105 PIVOT - steerlng o 1= | 1
-10 219 17 FITTING - lube . . ... .. f i e e e e e 1
11 113- 103 BOLT - 5/16" x 1" NChex, ZP . ..., 2
12 195- 521 WASHER - 5/18", plain, P P e ... UAR

13 C 27045 BRACKET - steerlng e T e e e e 1

14 C 14201°  WASHER-shim ..... ... . ... ... . . . . . .. . .. ... oo .. UAR

- 15 185- b41 WASHER - 5/8"" " .. ... ... ... . ... ... L e e UAR -
16 138-2040 © PIN -rall 1/4" x 1-1/2" . . ... e e e T 1
A7 C 29168 SLEEVE - steering shaft .......... AP IR e B
18- C 13106 COVER - 1ubeflttmg..........,............._.........;'..."... co1
19 . C 37197 INSERT.- steering wheel {logo) e e Y. .1
© 20 C 40654 . " BOOT - steering column ... ......... e e L 1
21 “C 406557 INSERT - DBOOU . ..o e 1

i
no S .
R Printed in U.S.A. - - 7 o ) : : _ January 1799,2,

inaersoll com




MODEL 2014 COMPACT TRACTOR oo
FRONT AXLE .

"REF.. . PART-NO. DESCRIPTION e REQ'D
1 C .18812 AXLE - frONt o . . e e 1
2 C 36988 - SPINDLE - RH..{Shown) . ... ... ..ol 1
3 .C 36987 SPINDLE.-L.H........... LT e 1
4 . 138-2040 . PIN - spirol 1/4"" x 1-1/2" . ............. 1
5 C 11906 ' WASHER - thrust 13/16" .. .. .. ... . ... 3

, 6 o 219- 17W‘F1.TTING lube . ......... e e e 3
7 C 13106 ° ~COVER~ lube fitting . . . ... ... e T "3

- B, C 27597 WASHER - spindle ... ... e 2
9 . C- 28226 WASHER - wheelspacer . ........ ... ... ... .. ... ... 0L 4 .

10 132- 311 PIN - COtter B5/327 x 1-174" o it e 2 .
11 C 36990 ROD -tieanddrag link . .. ........... e S 2
12 .C 37034  ARM -upperspindle. . .....,.... B 1
13 C 22568 - TUBE - axiepivot .......... e e e 1
14 113-1910 = BOLT - 3/8” SABx 34T L B e e e e e 1.
15 129- 163 NUT. - lock3/8_"-24hex..._..........., ..................... 2
16 129- 289 NUT - lock 3/8"" - 24 hex L.H. thread . . . . ............ et 2
17 C 37032 BALL JOINT - R.H. thread . . . .. ......... T 2
18 C 37033 BALLJOINT - LH. thread . . .. ... .. . o e oo 2.
19 113- 208  BOLT - 3/8" x 1-4/4" ... ..... Oy -4
20 192- 21°. LOCKWASHER™- 3/8" .. .. ... e S S . i
21 131-13562 NUT -fock 3/8" - 16 flange ..... C e e .3
22 C 22278 PIN -retainer ................ P e e e e e -
FRONT AND REAR WHEELS
1 C' 30781 WHEEL - front (includes beanngs} {for 15 x 6.00 - 6 tire) . ...... L e 27
2. C. '24503- BEARING - bushing ... .. .... . e e 2,
3 C 28236 - STEM - wvalve . ... ... . ... L. e e e 2
.4 219- 10 FITTING - lube ........ e e e 2
3] C 26021 CAP-hub .. oo T 4
6 C. 42074 . WHEEL - rear {for 20 x 10.00 - 8 tlre) e 2
7 s C 11786 KEY - 3/16" x 3/16" x 2" . ... ........ e e e 2
8 C 27597 WASHER - 3/4" .. .. ... ... ... PR e e 2
a C 28226 WASHER -- spacer .03 thlck ............................. 4
10 .C 27047 SPACER -sleeve -. .. .. . ..o 2
11 C 27887 WASHER - spacer ....... e e 2
12 C 27739 RING -retaining ... ... .......... e e 2
13 C 13106 ~ COVER - lube fitting . . . . . PR B 2
. . .
L ‘ L Printed in U.S.A. 4 _ January 1992




3 ——
22 - L S ' | o MODEL 2014 COMPACT TRACTOR _ ' -8
| L ' ) . BRAKE ASSEMBLY - *\}
. - . ' . A . .
. ' " REF. PART NO. - DESCRIPTION . s . REQ'D
' 1 C 37050 SHAFT -brake ... ... ... e . I 1
- 2 138- 2071 PIN - spiral 3/16" x 15/16" 1. . . . ... . e i enen s 1
3 113- 102 - BOLT - B/16" - 1B X 3/4"" . ... e 6
4 . C 15156 . BRACKET -saddle ....:.:,.......... e 2 -
5 . -1892-" 20 LOCK WASHER - 5/16"........ . ... e e e e 2
6 S137- 911 - NUT-5/18" - 18 flange 1oCK .. . . . .ot it e e e e, 4
: . 7 131- 176, NUT -lock B/16™ - 18 . ..ot it R 1
8- . C 24345 . PAD - brake pedal . ....... b IR L 1
) E 9 C 33771 SPRING - extension ......... B -1
10 ° € 29246  LINK-brake .. .. ... ... iuinii e, AU R -
11 137- 6 PIN - cotter 3/32" x 5/8" ... ........... e e © 1
. 12 195- 621 WASHER - B/16™ ... . . . i e . 3¢
. 13 C 29207 LEVER - parking brake .. ........ . ... ... . ... ..., 1
' 14 C 29178  HANBLE -lever . ... ... . o i 1
. . 15 C 338B0B - ROD-brake . . ... .o, e e e 1
- . e 16 C 33777 ARM -rmeutral . ... ... .. ..., ... A o]
17 C 33775 BRACKET - pivot ........... T SR 1.
. ) T . 18 129- 102 NUT “65/16" - 18........... e e e e e 2
’ ~ } 19 C 27442 SPRING - compression ... ... e e e 1
. e - 20 131- 69 NUT - B/16™ =18 lock ... 0. v e e e e e 1
27 - C 29177 BRACKET -retaining . . . .. ... . o . o i e 1
" 22 S L,111-0 108 BOLT - 1/4” - 20°x 3/4" carriage . ... ... . ... .., o .3
23 . 192- 19 -LOCK WASHER ~ 144" . C e e . 2
24 129- 101 NUT - 1/4° - 2000 Lo e 2
. - 25 C 29917 SPRING - 8Xtension . . . . . . o e e e E
A 26 131-1180 NUT - /47 201ock . 7 o e 2
- © 27 132- 310 PIN-cotter 1/8"" x 1" . ... ... . ... ..... .. S 2
28 - 138- b1 PIN -roll 1/8" x 3/8""....... D R 1
‘29 ~ C 33774 PIN - pivot ;... ... o -1
’ .30 C. 33773 ,_ BEARING - flange . . ... . ... e P 2
, . . - . } . . 31 "132-° 329 PIN - cotter 1/16"" x 3/4” ....... .. e I T 5 .
- _ , ' o o , - - 32° " C 33772 ROD - nBULral . . . .o e 17
- . - § .
. u
N . ¥
£ 3 ! s / ) *
- J‘: .\ . - - ' - . o I
A
— k] - } ) J
. - a A T .
- Ty R
. ’ - Printed in U.S.A. - - January 1992 )




‘\.H“_. :
3a. ... | o S | ' Co A ' MODEL 2014 COMPACT TRACTOR ‘ - . 35
' : G? : . TRAVEL CONTROL | -
@ ST . . ~ A T REF.  PART NO.  DESCRIPTION- . e " REQ'D
e;‘ ST ‘ . . \ﬂ. ' o ) 1 C 34118 ARM_—speédcontroi..........................'_ .............. ~
o /@ : . -TT S 2 . C181- 911 | NUT-B/16" - 1BHINGE. . . ..o oooee oo o
:’w , ‘ . . v. . : . -3 -°C 34173 PIN-roll Bmm x 26 MM ..t e v e e e e 1
. | @,/® = - 1,’".?’55"’ @ - L 4 " C 37447  BRACKET - friction retainer. .. ... ......... .0 .. .. ... ... ... .. -1
i : ‘ ’ 5 c 37102 LEVER -speed control ... ... ... ... ... ............... PR 1
i ‘ : w 6 C 10482 SPRING - compression .. ...... e e I "1
) Lo i 7 132-. 310,  PIN -cotter /8" x" 1" .. ......... L 1
A oy 8 138:2072  PIN-roll 1/87 x 1-3/4"" . . .. o e 1
gn//%:’ : T 9 C 29636  BUSHING - flip - 100K . ... 0\ teeeee i D 1
-, . () 10 “C 37444 ROD - control. . ..o i e 1
11 "C, 26332 BALLJOINT - . 0. e 2
| 12 129-7 183 NUT=3/8” - 2. ..ottt "2
3 13 113- 208 BOLT-3/8" - 16 x 1-1/4" . ... .. .. . . .. . i 1
| 14 . 0182- 7 21 LOCK-WASHER - 3/B” .. ... .. ...t oot a
" 15 "129- 103 NUT-3/8"-18hex ... ... ... ............. AR v, 2
' 16 C 28237 ° HANDLE - shift.......... e x
. 17 C 21518 | WASHER - friction . -......... .. ... ... ... .. M 1
S 18- . 195- 533,  WASHER-flat ...... . e e 4
. 19 - C 32362  LOCATOR-travel ...... ................. R ‘ 1
20 113- 207  BOLT - 3/8" =16 X 1" ... i e P .
21 C 11942 SPRING - compression . : ... ... .. .. . 0. i i, cee 1
| 22 - 131- 930. - NUT-1/2" -13flange. ... ............... A AU - 1
23 113- 118 BOLT - 5/16" - 18 x.5/8" ... ......... ol DU
) b ‘ -7
) - B v ogL .
! —~ i
-~ < J—.
- _ o . — @ . . -
N - . ' ) ) . ; N l. ‘-% ) 2
. ‘ ! - Pl’lntEd in USA S g - Ja|.'1|_|ary 1992
tingersoll.c - )
casecoltingersoll.com » A




<

- 37

o

e

ook WN-=

®

k;// .

).

PART NO.

C 33729
' C 23456
113- 233
192- 21
131- 938
C 29243
113- 233.

196- 525..
C 29236 .

¢ 20053
132- 310
C 15672
C 14768,
C 40950
C 36858
113- 118
129- 102
195- 103
C 33788

C 33794 -
'C 33795

129- 103
C 25556
C.33783.
C 33789
192- 20
114- 314
C 33793

113-- 101

_ Printed in U.S.A.

" MODEL 2014 COMPACT TRACTOR

BELTS, PULLEYS A

DESCRIPTION

LOCK WASHER - 3/8"" . .
NUT -, 378" - 16 fiange lock
GUIDE - belt, idler
BOLT - 3/8" - 16 x 1-3/4""
WASHER - 3/8" '

ARM - idler’

DLERS (DRIVE)

............................

..........................................
............................................

*PIN - totter 1/8"  x 1"
PULLEY. - backside i
SPACER...... L .
GUIDE - belt, engine X
* GUIDE - belt, transmission
BOLT.- 5/16'" - 18 x 5/8''
NUT - 5/16" - 18
WASHER - /18"
WASHER - 7/16"".
PULLEY. - transaxle
FAN - transmission
NUT - 3/8 - 16. .,
WASHER .3/8"" x 1-7/8
PULLEY - drive
- KEY - square 1/4"" x B
LOCKWASHER - 5/16"
- BOLT - 7/16" - 20 x- 4"*

_ SPACER - fan

B T T T
..........................................

.......................................

BOLT - 5/16" - 18 x 1/2" e e e e

Januairy ‘19‘9'2 E -

- L ’ : : L] .



AY
o
e
. S—=
. * :
N
) ' r\ .
R
—

REF,

WO B WN =

————T,
ol
&
b Y
2
ey
‘Coo~NOO B WN =

If;['inted in U.S.A,

MDDEL 2014 COMPACT TFIACTOR : ) 39
& ‘e
HYDHOSTATIC TRANSMISSION I _ oo
PART NO DESCRIPTION : . . , REQ'D
C' 33727 TRANSMISSION - hydrostatic .. . ... ..........loeeeinnene .. 1
C 34124 PLUG -pipe ............ S PP 1.
C 34125 PLUG - 9/16” - 18 ... ... oo, e e 2 .
C 34126 PLUG - 7/16" -20 ... .., ....c.. L. [ 1
C- 34127 - KIT - check valve {with check baII} ....... PR e ML oLl 20
NSS PLUG - check valve ... ... .. ...l o
NSS ~O* RING - .078"" x 468” ............................... 1
NSS BALL -check .. ..., . .0 e 1
NSS SPRING . .........o... ... e ETRI .
C 34128 KIT-bypass " ........... e e .. 1. =
NSS. - "Q"RING-.072x.3561 ... 0L, T e 1
NSS USPRING . . et Lo 1
NSS 'SPOOL.- by pass . .......... P e PR ]
NS'S PLUG.-bypass ............ U R, e "1
NSS MO RING .. .... R T !
NSS SPACER ........ e e T TR 1
.NSS SEAL -lip ... ... .. .. ... e P 1.
NSS RING - retaining . ............ e e A
NSS SEAL -1ip . ... e AT 1.
NSS TSEAL - HID « o e s 1
.. NSS SEAL -Hp ... e R 1
C 34174 . °  KIT - check valve (with poppet}......... e S 1
NSS . PLUG - check valve. ....". ... A I T TP 21
NSS “O" RING - .078" x 468" . 3. . . .. N
NSS POPPET - check ........ e .- 1.
NSS SPRING ......cvsuneniin. [P U 1
113- 178 BOLT -.5/16" - 18x41]2”.......=.._.,...-...w ................. 4 -
195~ 521 WASHER - B/1B" . . o ot et e e e e 4 .
C 34129 KIT - seal (includes'ref. 6 10 i4, 15, 16, ‘I? 18, 19 and 20 ... ... -1
- C .33728 RESERVOIR Ol v e T 1
. o 3
: TRANSMISSION FREEWHEEL CONTROL e
113- 3 -BOLT - 1/4" - 20x3!4”....,..; .......... P S
131-1102 NUT -logk 1/4" - 20 .. .... .. e e e et PR
C 33799 BRACKET - pivot .............. e e DA - 1
C '33800 ROD - control . . . .. R S [ 1
C 34716 KNOB -control » ... .......... AP S e 1
132- 329 PIN - cotter 1/16°7 X 3/4" .. vt .. 2
363- 454 BUSHING - flange. ..., .......... L A
131- 176 NUT - lock 5/16" - 18 ,...... e e £e2
113- 102 BOLT - B/16" - 18 X B3/4" . i iea e e PR Sa
C 33798 BRACKET - transmission support. . . ... e PP S CEaee 1
Y *January 1992

I
4




 HOUSING - half LH. ...... T

-GEAR -bevel .".......... Tl ep e .
. NWT - w/patch 172" - 20 . .. '

‘BEARING - thrust .. .o oo i R ‘
"BEARING -flange . ... ...- . ......... P s

SCREW - wipatch 1/4" - 20 x 3/4" ...\ . N

L OSHAFT -pinion. . .. .. ... e e 1
CSHAFT -drive’ ... ..., ... e e ' 1

. INPUT ASSEMBLY . ... .. ......... . Lol

. NUT - castle 516 224 ... ... .. .. ... A

.SCREW - hex w/patch 1/4"" -20 x 1"

BEARING - ball .. .. SN JOR 3.4

o
'MODEL 2014 COMPACT TRACTOR _
' €33726 TRANSAXLE '

w

DESC IPTION - _ S

HOUSING -half RH. .- ......... el RN
AXLE-LH.2/4"%ong . ... f. oo R
AXLE - R.H. 3/4 short ... L. ...,
BEARING -ball . ... ......}.... e
WASHER - 2/4" x 1- 1!8’ ol
GEAR -bevél .. ... ... ... ! ............

S AFT -cross ."......... J
CKWASHER - 1/4" heavy duty ........... SR LT
NG Sretaining . ... . e AN

Y Ry

OUSING - differential ... .......... .. .. g

il W Y
— 4

( itferential 72T ........ R :
OLT - tdrx 1/4" - 28x5/87....... e

"SHAFT - input- fuse C34438 assembly) AV
RING - retaining . ............-~..... e i
RING - retaining 7/16°" .. ... . ............ X -
HOUSING - input (use C34438 assembly) ...... PR TR TN
BEAHING-needIe.........._..\ ........ L .
BEARING - thrust . . .......... |
WASHER - 5/8" x 1-1/8" x .030° £ DRI

KEY -.1/8" x 5/8" .. .......... LI, |
ASHER 62" x 1" 'x .050"” \ e _ '
WASHER : .62’ .x 1.125"" x 060” N, : «o-an-4 ) WAR.
WASHER - .62 x 17 x .040" Nl ‘ \

Saap
s

: T ' L mmeE e .
M—‘\< T MLKT £ Mo :
et B e - - wTTe - .

. . . - o or e o R -
s oot '.:- - - . e
’ : ey A - T :

T RN

GEAR - input pinion 17T __ .. ... ... '

PIN - cotter . . ... e a N L

PIN - brake actuatjng .................. oS A
YOKE -brake . ..., ... ... ... o 00000

DISC -brake - ... . ... .. ... e S : . SN

KEY - 3/16" x 5/8'" .. ...... i A (AN
SCREW - hex 1/4” - 20x 1.6 ... ....... L LA i Mo e

: ] | ‘ i\
PAD - brake

SCREW - hex self-tap 1/4"" - 20 x 2"
SCREW - hex seif-tap 1/4" - 20 X 3”

BEARING - ball . . . .. e R U I 1,‘-

* BEARING - needle. . ... ... S S

¢

. WASHER - .265" x 15/16" x . 125

BEARING - thrust ... [, . ....... ... oon [P S e
SEAL - grease . ...l . T
PIN - dowel 3/32"" x 1/4" ............... P o
COUPLING . . ...t e e e e e

BOLT - squarehead ............ [P AP RN
LOCKWASHER - 1/4” ... .. ....... e e PR e

"PIN.- roll 3/16" x 172" . .. ... ... e U SRS

' A
) - /‘
\ d
' ~
|
REF. PART NO.
’ 1 - C 34422
2 'C 34423
3 C 34424
4 € 34425
5 . C 34426
6 . C 34427
o 7 C 34428
8 . C 34429
‘g .C 34430
- 10 C 34431
11 _C 34480
12 C 34432
13 C 34433
14 - C 34434
15 © C 34435
16 C 34436
17- C 34437
, ~'C 34438
18 NSS
19 .| €' 34439
20 ' C 34440
.21 " NSS '
- 22 .C 34441
. 23 C 34442
24 C 34443
25 "C 34444
26 C 34447
26 C 34448
26 C - 34449
27 C 34448
28 C 34445
29 C 34450
30 - C 34451
31 C 34452
32 ~C 34453
33 - C 34454
. . ) . C - o 34 C 34458
. - oo T _ : S 35. ‘C 34456
o , \ - _ , . 36 C 34457
P S ' C . . - ... 37 C 34458
. . _ . C : 38 C 34459
§ - . 39" C 34460
: A0 . C 34461
a1. C 34462
42 C 34463
. 43 C 34484
a4 "C 34465
. 45 "C 34466
. 46 C 34467
' 47 C 34468
. 48 C ' 34469
- 49 C 34479
- 50 . C 34478
51 C 34470
N 52 C 34482
. 53 C 34471
~ . 54 C 34472
L 55 C 34473
- . 56 C 34474
o 57 . C- 34475
S - o : & g . S 1 C 34476
. ) g ' o : o : ‘ . 59° C 34477

Printed in U.S.A.

'~ . . " casecoltingersoll.com

‘WASHEF\‘ 627 x 1" % 030” ....... ............ Ce e y

Jafuary 1992




H o : . : A o i
- . . ) [N
«
. -

. MODEL 2014 COMPACT TRACTOR | . . 43

. LIFT SYSTEM ' ' . ?
REF. PART NO. DESCRIPTION " L ' ' . ' REQ'D
- ST C 37024 . LEVER -implement lift ... .. . R S 1
2 £ 15156 BRACKET -saddle ............. . ... .. . . . ... " o .. ... . 25 ~ i
3 M3 102 ° BOLT-5/167 - 18 oo o 4 7
4 131 911 - NUT-5/16" - 181flangglock ... ............ ... . .. ..:u. ... ... 4
5 =« C 18811  LATCH-liftlever,............, e e T 1
: 6. C 17281, SPACER-latch ~............. ...... LT N
) 7 - 164- 41 ° SCREW - 5/16" -:18 x 1" flat head socket .. ........... . ........ 2 -
-8 . 131- 9117 NUT-5/168" =1Bflangedock . .. .. ... oo i 2 '
9 - C 37030 ROD - push ... . 1
10 . 138-2054 © PIN-spiral B/16" X 1-3/4" _ ... .. 1
11 C 10482 SPRING - compression .. .. .. e e s e P, 1
12. C 14525  BUTTON-thumb'....... ... i e PR 1
13 C 37468 PLUG -liftpipe ............._........ L E R 1
14 _'C 39510 GRIP:-lifthandle . ...~ ... ........ T 1 N
.._\.‘. ~ * . ¥ ,‘
' 3 : ’ -
5l b -

.o "‘




SHUT-OFF

SOLENOID

GROUND BATTERY

IGNITION SWITCH TERMINALS

TO ENGINE
STARTER

3

e e SOLENOID
]

HEADLIGHTS *

TO CARBURETOR
SHUT-OFF

—L7

n

.. MAGNETO .

{170 ENGINE
RECTIFIER .
TO ENGINE

GROUND

Pio NEUTRAL
Ci START
son s . SWITCH
—
i
u 7
PTO
WITGH .
.
IGNITION "
-, SWITCH
- -
. .
N .
-~
A
-
i -
T ] -
1 T
N
B
®
- .
"v
8 e

REF..
1
2
2
4
5
6
7
8

. 9
10-
11
12
13
15

<

TOoOOO000O0O0Oaon

PART NO.

37059
NSS
37414
30275
30275
30937
* 33024
41010
33022
29322
32178

33744
14537

30260 -

ELECTRICAL SYSTEM

DESCRIPTION
HARNESS - wire
CABLE - battery-negative to ground (black)

SWITCH - neutral start
SWITCH - interloc - .

© CONNECTOR - seat switch

SOLENOQID - start
BATTERY - 12 volt

~ CABLE - solenoid to battery .. ... e e B
- SWITCH - headlights .. .. .:......... PP

MODEL 2014 COMPACT TRACTOR

HOLDER - fuse:L}s'e'ééi’gh';{i{)'ﬁZZZZZZZI:I?Zﬁﬁl:ﬁfﬁ:Ifﬁﬂ:il:’.

HEADLIGHT ASSEMBLY - 12 volt (see page 47 for serwce}

FUSE - 30 amp (included with harness). .. ... ..

SWITCH - inter-lock, seat
CONNECTOR - headlights -

-

=

a5

REQ'D

o

as
3

7 January 1992




46

HESTHELTER,

MODEL 2014 COMPACT TRACTOR ' S - a7 .
- ELECTRICAL SYSTEM HARDWARE
REF.  'PART NO, ° DESCRIPTION ~ _ : REQ'D
T 'C 23248 © WASHER - internal tooth 5/8" ... ... ...... .. R S 1
2 C 32396° NUT-5/8"-32............. G e k e . 1
3 "C 31597 SCREW - 1/4"" - 20 x 1/2" black ............. S -2
4 192-. 19 LOCK WASHER - 1/4" .. . ...... P 2
5 131- 934 NUT-1M4" ... ... ... .. .. ..., e e e e 2
6 195- 818  WASHER - 1/4"" . ... . ..t 4
7 129- 1017 NUT.- 14" - 20 . . e, 3
8 182- 10 . SCREW -No."4-40x7/8" ... ... ...... e NP 6 .
9 192- 13- LOCK WASHER.- NO. 4 ... i . .. .. i 6
10.. - 129- 13 NUT - No. 4~ 40 {shown) ... . ... ... . . . e .. 2 ,
10 ° C 33697 NUT - No.'4-401lock .................. PR, SR N .4
11 . C 24069 - COVER-ferminal . . ... .. ... % . . .o el 2
12 C 15114 CLAMP - battery hoid down ............... e T <1
14 . 129-.101 NUT - 1/4"-20.. ... .+...... e P e 4
15 1130 3 BOLT-1/4"-20x3/4" ...%. . ... .. e e 2
16 . ° C 18521 CLIP - wire, headlight . /. ... ..~......... [P . 1
16 ~.C 28962 CLIP-qure...-..........,......:.., ............ e t... 7 UAR
17 C 29169 SPRING_- switch activating. . .. ... .. P A P
=184 7 132- 3347 PIN -cotter 18 x 3/4” ... ..., e . 2
19 C 32397°° CAP:rut................... P e 1
20° C .32455 CLIP - 3 Lo i e R . 3.
21 -C_. 30267 “SWITCH - ignition (lncludes hardware) e - 1
22 . C 32407 KEY -ignition.............. . S R e 1
. 23 C - 24480 . CONNECTOR - ignitioni switeh . .. ... ... e e c 1
"HEADLIGHT AND REAR REFLECTOR
C 32178 HEADLIGHT ASSEMBLY . ... ... o oo i o 2.
1 C 22573 . LENS - headlight . ... .. e A SR S ‘ 1
2 C 14304 GASKET - headhght.................' ......... e e . 2
3 C 28932 BULB - headlight . ................cou... A S 1
4 NSS RECERFTACLE - headlight {use C32‘I"J8) e e e L 1
' 5 187- 1328 SCREW - No. 8 - 18 x 5/8" . .. .. S e L 4
6 C 29637 ©  RETAINER - headiight . . ... .. o T e L . 4
7 C. 30942 - REFLECTOR -red, rear ., ....... e e .- 2
\.\‘ . r‘v’—\\\.\'
s \
. .
A ’ *

lPrinted in-U.S5.A,

January 1992




- . | )
MODEL 2014 COMPACT TRACTOR
' ) DECALS
PART.NO. DESCRIPTION REQD ~
) 1 C 37083  DECAL - hood - LH. (2014) ........................ e 1
1° C 37084 DECAL - hood - R.H. shown {2014} .. ... ...t . i 1
"2 321-6659 = DECAL - “‘caution’” ."..... TP 1
3 C 33835 .. DECAL - instruction ... ....... R A 1
.4 *C .33B38 DECAL -brake - . .. .. oo e e e e e 1
5 ; "C 29478. DECAL -pinchpoint . ... .. 0. . . ... . . 2
6 j C 32093 DECAL -seat back {logo} . . .. ... ... . . i i o 1
7 € 30533 MEDALLION -Ingersoll ................ 0 ......... e o
8 C 34184 DECAL -flag........... S e L 1
) . . -8 C 36968  DECAL -panelinsert-......... L e e 1
- . - 10, C- 37197 - - steering C R A B
) BRAKE - ‘ INSEBT 5 F.:erll“lg wheel liogo) ) . 1
’ . ' PEDAL - . .
‘ - - a o
RO} ” ) " °
OPERATING INSTRUCTIONS i . ) :
READ UPERATOR'S MANUAL FOR COMPLETE
OPERATING INSTRUCTIONS
PLACE TRAYEL CONTROL IN NEUTRAL. ° : e
MSENGAGE ATTACHMENT DRIVE. APPLY BRAKE FULLY. -
_ TO APPLY BHAKE DEP‘HESSBH.AHEPEDAI.. .
AFPLYING IRAKE FULLY WILL RETUIRN WEL CONTRL TO r\
WITH TRAVEL CONTRDL LEVER IN NEUTRAL . v )
RELEASE BRAKE PEDAL TRAVEL SPEED RELATES DIRECTLY TO - .
TRAVEL CONTROL DISPLACEMENT. SLOWLY MOVE LEVER IN . 4 - =
DIRECTION DESINED. THAVEL AND SPEED TAN BE STARTED, '
INCREASED, DECAEASED, OR STOPFPED BY TRAVEL CONTHOL n
- . N . . LEVER MOVEMENT.
' ' ’ TO ENGAGE-APPLY BRAKE FULLY AND
. UFT LOCK. TO DISENGAGE DEPAESS BRAKE PEDAL . -
R <] PARKING BRAKE LOCK y
' FREE WHEELING CONTROL || ‘ Tu“::L;u":“jn“{-‘::'Tm
4 PUSH DOWN TO MOYE TRACTOR WITHOUT ! J . .
ENGINE RUNNING, . RN - .
PARKING BAAKE MUST BE DISENGAGED . . - . el . . . . -
TO MOVE TRACTOR. = . Lo - N .. . . .
5 MPH MAX, [ ]
t i 1 i _—
- T . -
_ 4 °
¥ x:- . -
+ A el - ) ' - _ )
iy & v, i -
BN\
'MADE IN USA |’ ' : ' ‘ , S ;- - | N _ E
AN ) - . . : : ' . . -
. o ] ‘ ‘:" ‘ . 7 ) ) R ) ~ 0 ‘- )
v - ‘ . o ) ‘ ‘ o I ' . . Printed in U.S.A. o R L " S B e January 1992

"u




50

'MODEL 2014 COMPACT TRACTOR | - 51

'M13 WEIGHT BOX _

i : - & . S . : .

REF. - PART NO. DESCRIPTION o . . ) REQ'D .
1 NSS - - BOX -weight.. ... ... .. ........... J 1
2 C- 29702  BRACKET -mounting . ... ... ...ttt 2
3 113- 207 BOLT - 318" - 16 X 17 et e e e 4. .
4 195 525 . WASHER-3/8"............ e - §
5 “192- 21 LOCK WASHER - 3/8™ . .=. ... .. . e i i, [ 4
6 129- 103 NUT - 3/8"-16..... e T 4

-7 ~C 14768  SPACER - mounting (leftside only) .. .. .. ... ... .. ... ... ..., 2

Kl

o

£

© " January 1992




53
"ND -

A

REF .

.PAGE
NGO .

LY

-

NUMERICAL INDEX .

J
.

PART

PART
‘NO ..

REF .
NO .

‘k‘\u o “:
& PAGE

- NUMERICAL. INDEX

MO .

‘s PART -
NO .

REF-

PAGE

"PART
NO.

52 ©

,.f/,l ) N o ¥
. . . ° - N =Y
., . . . L3 " . R .,.» ....1 0 .
DN ' Y te A_ - - u‘un

) L
! ! - " - ! . ) ) - v - .
1, - Mm@~ N oo W o ~ ~ o . L OeNmMEnNON SOOI NG LWL OO NSO N
] eIt M 11121..4.3.1321.43.&932;2 AT OO At A = A NENANNNNNNNNSNEOMm@O O mm
] - ALY . ¢ . M . L - - M . i

- " . 1 ’ - H
e L . . : 0 ‘ N . -
. F R - , .

! . - - N s - . ) . M .
1 591:.!1_1.1.ll11111197170;99179311514111;1.111.!.11..1_.1l.Ll1....11111111111111111.11..].]1
1 11111111..111]_1 e - o e .I.lu.llll;ujuuuju;urofwu.nq:4..u.;..%.rru‘...u..ﬂ,.q,ﬂ.u.n»:q:qﬁ,.fuju.u.rueru.;uru:ururu..un...n..ru.ru..ld..a
1 P et N ' . ’ R B - '

e - - ' . - . » - - - - @

. . . ) . . ) B NS

., - R . . R v — “ f
v . - T P , o ) :

5561390123&56,?590.123&5.6&8901;223,q56.7890.1n¢u3.q56?890123&567&90,123&5618

PR ROON OGO OO CCDDOGOC0O A AN NNNNENNMCA MO MO MO G ded 3 SN N n NN

3333333.333333333&&&##«hhbhb.&h.ﬂ&h&h.ﬁhb&..u..u.,q.a,u.,u,ufu..u,u.:u..u&ru.ru..u.u‘.nh..uju...,..:q.u.ﬂ.a,u.q.u

&b&&&r&hhh.ﬁbh&hah&&&h

3

C

3 FH T I I LTI ST T I IL LI LTI S LT IFTISTII AT I TIIIFT SIS F

i 333333333.3333.333333333333333333333333333333333.333333333333333133,}
CC»CCECC.CCCCF;CCCFJGCCCCCCC‘C.CCCCCCLCCCCCCCCCCCCCCCCCCCCCCC.CCCUCUC“@U

- - . . :

. f ._‘Pv
. Te— . oot . - -

. - ) N ‘

o — o8 ' W o o=t 1~ " - MMNODo ak=1% MO NN W0 O F D e

'

1 _ - R

1 961781&.911851316&6196?116‘77115&.9.«“311161217&?_l5911368621221226?322111
, - X . : ' a ; =

I3

"
<t . . 3 - - - .
| 5555.377.99.975999995557737557.,7.79175777757.97333339?93.753777?5779977_.,..733.
I o=t - - ,l n — N — — ey P I e N e — — e , - : —
! t - ’ . a . T - -
Y,ow - . ‘ . e

.

.t

8
.

3.&602134557390123,45678991@2.5589925678901136750,01123&.56778912345673012.»;

l .00011111..1!]}1222?22222223333333&.&.&.&,.4.4555555556666.6.6@6666_677777?7.,?8831
_ 333333333333333__33333333333333.33.3333333333333333,333333333,333333333333.

_
_

TE LI LTy F DTSSR I DL I I I TS IFFFF I L L ST T I I IISIITS TSI SIS TSI IS TSI F

e A Nl w e R R Rt Rk ar R M o B W N s R s W RN S N R RN N alae W aal o Naelas Bas N ar o Nas Mont ot Mas Mas At B ot B At I ot Mt Bt Bot It Bt M ag Mag Bt B o Bl ot Mt T ot Mo BN T o Sad Mas o Mt B o Bl B4

UDRLOLUOULDLULDOLLOLOLULUDOULILDLILLDDULILLUILLVDLOVOULDODLLLLLOLLLLDDLLLDY
- . <

. ' . - - . -
y - a* . ‘ . . @ -

Y El -
v - a -

WO~ F oo [TV — — 79l50!ﬂ3_2319?5,130&5 (=2 N O - ] L - S RN ) [ o]
11111333313233&63815811758121212111311;.42124.&111041.2.4123 N A =0 oy T

- « r . i : ' . .

L .o - |
. . ' - A o . - .

5555577?7?7»5117155?997797??9_/?;;/"/1/979919991953.57{9155577?5.5555550;15715

. - . - - . 1

, , . .
¢ ’ N . N . : s ) : R ) . ‘.
- - ' - ' ¢
BN O N M P N GO D N Fd D O HO IO M A O < NM IO OORC—FNOROG—AARNMINOROEOO TN MM G
NN NN NN NN MM E M M e e e 2ttt d N D COD OO O C OO NN RN ODDCOOEOEODO NN TO
R N N N N N N S R R R R A e R s A R e A L R e R B S o I N R N M N R N S T Nl S I I S RNt o N
A.#.n.&ﬂ.ﬁ..nﬁ.ﬁ.a.u.u.#.u..a.h.ahhh.ﬂ&.ﬁdﬁ.ﬂh.«.ﬂd.ﬂ.hﬁbbh.a.q.u.,a.u.a.&.u.a,u.ab..a..a.ﬂ:u..q.ah.ﬂh,.u.a&,u.uf........fq.u.!h.a
RN e ARt iR i R e R R R R R e Lo e e K BT Har R s B Wl W e R W M e oW M B lar R W Ko Eas gl Nos R Kas K P el N Y e W
R SRR PL RSP RS RSN PSS PN LA S R AN SR SN SR A RTINS TSRS RER S TSN S SRS RS RS FS RS NS RSYSYSEL RN SN SR SR S RELSRE RS RSN SRR SRERS RS,

1
i
i
1

.

1 ‘ . .
1 (=] ay, &yt NOOWO S Oono O 0o uw — SF N~ Oh ™ (o] fe] [ N B at Rt os o2 Ran
_ 73331. 2111.9332112_.12222313&l3uru35.ll.23.u.9 232523112.11213:;3:427265&l.l..il..l_ll
\ .. .
_ . ., . .

-
55397997553‘333337777775999399175999?99?59977?7777?3739?7999555555555
&221.,4333&2333333.33333323333&h2&3,333333233h L R I I -

. ) ; -

Y N -

v
P

.47#.#7789&..0123#5?3893457890858778&55?8903&.uL23&5565880l1.23890123£567.8\.
257;q9222.u_....?77.77,7.B880,9990,G..ﬂ.U«JBlllZZZZ}26?7.8999999999900@0000lll.l..)llll
Oru.....6677?77777777?7?7?_...,7...17888811111111111:1111111!.1!.1&1222;2222222222222

T e A g s I W B W N L I T L R IR I I o T F T T ad P PG T T
3.3333333333333333333331.333}333333.33333333333333333333.333333333333333
CCCCCCC.CCCCCCCCCC,CCC.CCCCCCUCCCCCCCCCCCCCCCCCCC.CCC.CCCCGCCCCCCCCC.CCCCC

N - N W, CEoANANOAM - NGO

- 3 . - v
o . D e T S w o oown! mmo S n
— N

39931113812112212119&61782.1..15&1296223.“.212&38?31.12671.422112..161
3
. . - - .
PN R R T e i R N M W R B s B A g
o ' i A

311.13537.1_./39733-3.535ﬂ/3_}.37735393555?135
2333232#2&224?;.3324\_23.233ﬂc22h252223...4_.332
] - > [ \

NO .

- .
K
. . . - . ] * .

2666773252f&927897h6<3365662680006727&5607556991_.3372655.6777838826.71.452
1 22233363367667?79013&&.u‘00122722233010626677\0368873&01669991977699052
1 822227_29,999.1111112222223335.3&66«065790012222.&57778990.23355560‘1.23336,&..mu
1 TBBBBBB88889999999999\99990_99999,9999900000000000000011111111222222.223
1 e 0 o o i g g Ed e N N N M N N N N P N S R N NN N M N NN NN NI M MM MMM oamn O e mmoomeameo oo e o e M

CCCCCGCCCCCCCCbCCC_GCCCCP.,CCCCCCCCCC.CCCCCCCCCCCCP__C‘CCCCCCCC,CCC..CCCCCCC“C.,C

-~ . -

2P N i o

d

i . VA . . - .
1 s 0140 — - B S PE RS E ) ~ — o oo oo DD MM oM mm emMNEne o =l
1 2.&2619752817..%?1211317&291&231.5.&2(«612511112«11'127...l82216215v1ﬂ11161918811
| - W - - . . . L
.m«vh; - _ ' - ~ T .
. . - - - . - T . . - - r

\ . . . .
1 915531115391197355_1.l390;73337573333331?75.I_.I._y.,.7.7.373?133731537,9111{?31111 .
_ _1.. 3423332233«2.&.&.&23_3.1..22&34232222&.22.&3&3333.&L«32...u.3&.32232332223211333033

_ . 4 . . . - . . .

LN ’

ey . . - B . - . . . -
PN M D G O N D OO M SN M DL DM O INTAOONNNAN O~ N ODMODYORINOMSN O AN DN N [N N
lFSVB

NO.

“

1 RPN OO0 M OO =N S oM 6899112,517.67&516450235.&23.&2;.414322.:49.993
1 2224&5799911L235.5777@01.&11553&7025588505255248.03&52<7_560.335002hh1...5557.
1 2220001112.333.&&&.&,u.,.q#5555555566677?7889017..22333.4.4..4.955556666?77777.7.7?.7.
1 RRRr...I.llll..l.l.lllll.lII..L.I..L.Ll.I.1l.|..l.|..l1.11111122_}_222222222222%&22222222222222
MEEULULUULLOULORLOLYLLLOLLLLLLLIVLLVLLLLULLULLUDLLILLLLLLLLLBILLLDLTL

e . - . * ) .




55

NUMERICAL INDEX

"REF ..
NO .

NO.

PAGE

r

PART
"NO .

REF .
NOD .

PAGE
NO .

NO .

PART

REFE.
"NO.

.PAGE"~
NO.

. NUMERICAL INDEX

PART .~
THO,

" REF.
NO .

PAGE
NG .

PART
ND .

54

~ ’

[V i o B S e ] .QASJD [=Nag] ~ ] o} N v A - . ~
HONAENOF A AN N~ F O NN i .. b . -7
- T y

F
'

B T L Tl . . N AP S, R L T o .
O MENCNNOU NM NN N s oo
. .

. i g . -

HE NN e O — N QPO T - ’ . ) L - . .
NN NN SN MM T O = N N WD - ' . ; . '
BV NN NN oo~ S-S .
‘ o Ig) S . .
[T T T S T T T O S S B S R . [N
NN NN N 3 DO O™ . - / - B
OOV G RO O G 00 D Or o = d — (N LN
R e s Ban e B B S B I A o B ot B B o M

w ] . - . N
4 . . 2 ]

~ [¥s) IR WO -t —AO0CG— M DLW OO ' P~ e @ et Ao MNO S o ey,
3?82562&82215242321271123.63612311.&112.8782363.135.”40.1262115523132\.&5]6l1
) . , ! ! ‘ | - .
' " -1
L
. i
MO PN RSO @OEAE AW SO~ MmN M AR AN S A S S NS O A N S S e D O
2332233..4ﬁ322332323333«33233ﬂ 2&3223.&.2334.&2..412221421&23&.222.23322233353&22
" ' . . " E
-t
.. . "
” ¥
!
6[61]1]110...._&820022600010992&&17OOfq112100_0_.b6688839?9000000111]1113811
[ N R e e e e Tl Nt Tt Rt M= A T WY S S I VI O VI W TS S Vo [T SRR S 7.774155333220111122222222222220I.22
AR AT OO =& MMM MO Mmoo COoOTo OO PN ocooMm;mos . = AN
B e A OO NN N . = e e B ! .
____._.__._;.__._________,_____________.___.____.__qh________‘_______._____k
.I.lllllllllllllllll.ﬁn/_zm(.?_zzz222288888888&222?77;7.7.7.22ﬁ~222222222222225r1.55
e o Tl T N e R R E R e R e R D R R R R ol ol s R o B O S = = R S T A T R N N I T - T e W A

o

o

.. casecoltingersoll.com

4

l.l.ll.l_l.l.lllllllllllllllllllllllll.JI..I..I..I.l.......-.1111111]111l..l.l..L.lll.l.I..I.l.I.l.I.ll...L
.. E N
- ' N - -
. X . . - .
] O M T o o= L S s ] [Talay) - ~ MO [ N w] 932 3O 06...4 ~F e Wi~ 2~ 526 So

_31#211.&1223185122:&1120.0.39311212189223l133712222112711611313125111.&21
. X . - o

i ) i E L - . ,

' . wr -

A S—\,ur)_73390-04997511370,0_7:-. M-y G 3555511537717:35.(71377?937355571151933
. &332.& .Q122223..4 323223&.?_2233.416&1.332222353323333222-&.231414223.3222335333132.

e . choe e 3 T
o . . . e > LR
. . .

”

J‘_ ' N .

1822331222?233888557777883BBDd66631111222233333333§996‘

o’ o 0000Q0Q011ﬂ7000000&03.33‘11000100000000000000668667
furu_lﬁ..nﬁ_ooarusno«oorullll ‘,l_.l...l.11][11112.222.2222_.22292.111 lll.ll]llll.ll..irll?_ Lo
s ADAD N N U I LN EA T .~ S . X o

_ ‘
I 14.&.&!.-&566666000______.___—_____.n__—_____.___h__d."____w_________________
1 ?747;-./—/90OOU0012111133331‘.«.433&3331_3.‘_1_3333333333uq.i1190._0.99999990499990.0;9111
| 1;31.3«1.3-“:0.‘1.4\:4.&10va11111111111ll.l.-ll.l.111111111111122-:._2222222227227_22222333

CCCCCCCCCCCCCClll.l.l..l.]...l..l.]....|.|.|..u|.t...l_.....!..1-11_111lll]lllllllllllllll.lll.llll.l.l.l.

- [ .
- . 3

— T o A
. .
N OO OO G ut o m — o ' MW 66 aa} [ N e ] oo -
5.35555415551120;13212.& 11._519111811&.71511111155221l-l.l.l.al..l_l
i - ’ .
N . - . .-. -,. ’ . g - +
! .. . . LR ' -
° . . M M i~
.- e

8
o
0
1
2
&3,
4 4.
5
46
7
&8
51
.53
5t

R

- - +
| “ - L - -
| 11111111111111111.I...._1111917.959511193377331.I_.I_9555533579911595590._9‘11111
_ A&&&A.&&A&A&A.&A&A&& uA.u..qh3?312..4233312222&A33322n223m;32&2.ah223122 2.&22222
_ . . . ”. ‘

b . . P ) - pesc
. 3 - .- -
e e N - - . 3
- ’ 7 . - ? K
. . ’ i o R T . - o . ;
’ L a4 - . te - " BNl - -
H . - B [

- . 1

~

K] . R N .
0123&\56ﬁ 890261856827805?03?40236678150390356?2?01877?3&78
eI P e s O — NN OO RO AN MO A~ AN MMM OOI T NONOO Qo ~—I oo 00
[ I ..u728999999990000000000On0000000000111111123333
B e i e T R G R Y T N e B R e e a2 o L A N S e e S N N e i AT LTt S oS S AR A
Mmoo 3333333333333333333333333333333333?3.331333333
oo LCCC.(F:CCCCCCCC CEALCCCC.J (..CTJLCCLFCCCCCCCCCFCCCCLCLCC

F
Cl4459

0346460

CI4463
CIL464
L C2448B5

a,
w
-3
-4
Y

C34461
Cl4462
C34466
C344p7
C34468
a
C3ha7
Clis4
C344
C344

..
N . . . s a - -
; . - - - . s 'a




